ASSociIacec eam ASSocCciIactec

» Exploded View

21182
21190

= 21]06 Front Shock Kit: 21184
3 %110%1 / 21105 Q 21022 FT Front Threaded Shock Kit: 21216

21013, 21238 /mxn [P M g O 2111521022 Rear Shock Kit. 21183
: »p7 AL g M5 FT Rear Threaded Shock Kir: 21217
: 1 : 21027

\o) 21027
7 21033 (BT, 55 tooth), 21115
ZOA 2106 #7035 (M, 60 tooth) 21116
s | 4118,21030

=
g
B >
T/ 1), 2025 p .o
21266 gs) : 2 21005 Dy 21030, 21031 21106 o <
') % 21095, 21230 ~ S, 2w §!=

front, 21181,
21214
rear, 21180,
21215

oic@ocﬂ@@@

21]06*@%& 21010, 21224

21173 i ~ ~ my 21053, 21055 2 |
| ,-_‘—: - 2 :0 front: 21198 rear: 21202

2108
e 2124159 21082,
- \ 21130 21241 / -\

N

21082,
21241

(ﬁ

21189

21256/21260
21137 (280), 21129 (370) , 21261/21264 (B)

; 21077 (B/T, Fits 55 tooth), 21133 » 21155 (B/T), 21152 (MT
g}gz ST/MT) [ 21078 (MT, Fits 60 tooth) 2]]39—1 a i

a 21221 (i, A ‘ ‘ P
m“g) 2211003]3’ Q N 21137 (280), 21129 (370)
| ‘ = 25725

1 = |

!2519 ! i 1\2”40 - P 21070/21071

% : 21040 25196 . ~3 , D 71074 (1)
§§ Q 21053, 21055 2133 , <
21 132 See wheel & tire chart , N
nfe 2082 2519 21005 Q\a 21210 (370) o 14 RN E
21082, A Oy

290 (Reedy

21082, & 2] 8, 29128 21008, 21220 21241

>, 21095,21230
21241 21050@ 21041 XP Ace, Futaba, Sanwa) % 21016, 21223
21049 Hltec 21085 2 b '
2

25196 i
21041 2]]33 ! 2]135 121135 s, 21030 21241, 21053, 21055 oo '
21041 ’ 21050 ? 21041 21030,21031 & ?2”31 o . See whee,l4& tire chart
25]96 \ ; 21015, 21225 21082, o 7\,’1'7" . y on page

[|21096

1050 21082, »”
21105 021096

00 ozl / 2050 21241 @4085 A e

2@2 25392
21130 15,

» Parts List

4118 .014 Spring (Dogbone Spring) Pr.  $2.00 Suspension Linkage Set . M2.5 x 3 BHPS . Ballcup, short, for shocks 12 %299 b Power System
6338  Antenna Tube & Cap 1 2.00 Body Decal Sheet & Window Mask (T/MT) Set I M2 x 9 BHPS . Shock Rebuild Kit, rebuilds 4 shocks Set 999 290  Reedy Mini-Max Modified Motor $44.99
21001  Chassis 1 6.99 Truck Painted Body, blue, with decals (T/MT) 1 . M2.5 x 6 BHPS . Shock Accessories Set 399 616  Reedy Mini-Max 6 Cell 100mah NiMh Batiery 42.99
21005 Arm Mount, front & rear Set 299 Truck Painted Body, red, with decals (T/MT) 1 A M2.5 x 9 BHPS I Shock Spring, front, silver, 2.55 Ib/in Pr. 250 21149 1100mah NiMh 6 Cell Battery Pack 24.99
21008  Suspension Arm Pr. 299 MT Flag Body, with decals (T/MT) 1 M2 x 12 FHPS Shock Spring, front, blue, 3.0 Ib/in Pr. 250 21161 4 (Cell Alkaline Battery Harness 3.99
21010 Rear Hub Carrier 2 2.99 Truck Clear Body, w/decals/window mask (T/MT) 1 M2.5 x 4 BHPS Shock Spring, front, gold, 3.45 Ib/in P. 250 21210 Super 370 Motor 11.99
21013  Battery Brace, 4 cell, 5/6 cell Set 399 MT Clear Body, w/decals/window mask (T/MT) 1 . M2.5 Washers Shock Spring, rear, silver, 1.64 Ib/in Pr. 250 29120 XP2 Transmitter, 2ch 27mhz 49.50
21015  Caster Block, left or right 2 299 MT Decal Sheet & Window Masks 1 A Motor Mount Plate Shock Shaft, rear, blue, 1.90 Ib/in Pr. 250 29128 XP (1016 Servo 29.99
21016  Steering Block 2 2.99 Chassis Gear Cover - 55t 1 Diff Shims | Buggy Clear Body, Wing & Dirt Deflectors (B) ~ Set  11.99 29129 XP (1016 Servo Gear Set 6.99
21017 Shock Towers, front & rear (T/MT) Pr. 399 Chassis Gear Cover - 60t 1 Screw Set ! Buggy Clear Wing & Dirt Deflectors (B) Set 299 29130 XP TR203A Receiver 39.99
21022 Differential & Input Gear Set 399 Ballstud Set Se . Pinion Gear, 10t (MT kit) . Buggy Decal Sheet & Window Mask (B) T 399 29136 XPS Micro Speed Conrol 79.99
21024  Complete Differential Kit 1 8.99 Hingepin Set Se . Pinion Gear, 12t i Top Plate 1 399 29137 XPS Speed Control Heatsink, blue 3.99
21025 Gearbox Cases 2 499 Main Driveshaft 1 . Pinion Gear, 13t . Buggy Painted Body, Red, with decals (B) 11999 29151 ACT10v 120mah 10 Hour Wall Charger 9.99
21027 Differential Outdrives, long & short Set 2.9 Motor Mount 1 3.99 Pinion Gear, 14t (B/T Kit) ; Buggy Painted Body, Orange, with decals (B) 11999 29152  AC230v 120mah 10 Hour Wall Charger 11.99
21030 Doghones & Springs Set 3.9 Stub Axles 2 8.99 Pinion Gear, 15t . Buggy Graphite-Pattern Wing/Dirt Deflectors (B) Set 3.9 .

21033 Spur Gear/Drive Cup, 55t (B/T) 1299 Stub Axle Pins & Spacers Set 299 Pinion Gear, 111 M2 1 8 FHPS 0499
21035  Spur Gear/Drive Cup, 60t (MT) ] 2.99 Bearing, 4x 8 x 3 2 450 Body Clips M3 Locknuts 20 299 20100 18T RTR 4wd Mini Race Truck 1 $279.99
21040 Servo Mount 1 1.9 Bearing, 8 x 12 x 3.5, rubber sealed 2 4.50 Shock Body, rear ] M3 x 3 Setscrews 20 450 20102 18T Factory Team 4wd Mini Truck Kit 1 229.99
21041 Servo Saver, XP Ace, Futaba, Sanwa 2.99 Bearing Set Set  27.99 Shock Body, front . . Shock Spring, rear, gold, 2.35 Ib/in Pr. 250 20105 18B RTR 4wd Buggy 1 279.99
21049  Servo Saver, Hitec HS-56 Set 299 Differential Rebuild Kit 1 3.99 Shock Caps ! Flag Kit 6.99 20110 18MT RTR 4wd Mini Monster Truck 1 279.99
21050  Steering Bellcrank Parts Set 299 M3 x 5 BHPS 20 199 Shock Kit, rear . . Shock Tower, front & rear (B) 399 21240 Factory Billet Aluminum Upgrade Kit (T/MT) ~ Set  199.99
21052  Turnbuckle Set, steel, with ballcups 7.99 M2 x 3 BHPS 20 299 Shock Kit, front ] I Wing Mount (B) 299 21270 Factory Billet Aluminum Upgrade Kit (B) Set  199.99






